Half Yearly Compliance Report
2024
01 Dec(01 Apr - 30 Sep)

Acknowledgement

Expansion of Caustic Chlorine Products from and value-
added derivatives along with installation of new

Proposal Name chloromethane plant by M/s Grasim Industries Ltd.
(Chemical Division) at Birlagram, Nagda, District Ujjain
(Madhya Pradesh)
Name of Entity / Corporate Office Grasim Industries Ltd. (Chemical Division)
Village(s) N/A
District UJJAIN
Proposal No. IA/MP/IND2/26969/2015 Category Industrial Projects - 2
mot/ Survey TKhasra gy Sub-District N/A
State MADHYA PRADESH Entity’s PAN Trraseas
AL Entity name as per GRASIM INDUSTRIES
MoEF File No. F11011/119/2015- 1A PAN LIMITED

"

Compliance Reporting Details

Reporting Y ear
[...]
2. The applicant shall allow the staff of Madhya Pradesh Pollution Control Board and/or their authorized representative,
upon the representation of credentials:

a. To inspect raw material stock, manufacturing processes, reactors, premises etc to perform the functions of the
Board.

b. To enter upon the applicant’s premises where an effluent source is located or in which any records are required to
be kept under the terms and conditions of this Consent.

c. To have access at reasonable times to any records required to be kept under the terms and conditions of this
Consent.

d. To inspect at reasonable times any monitoring equipment or monitoring method required in this Consent: or,

e. To sample at reasonable times any discharge or pollutants.

3. This consent is transferable in nature, in case of any change in ownership / management, the new owner / partner /
directors / proprietor shall immediately apply for the consent with new requisite information.

4. The issuance of this Consent does not convey any property rights in either real or personal property or any exclusive
privileges, nor does it authorise any invasion of personal rights, nor any infringement of Central, State or local laws or
regulations.

Consep g WB 686

This Certificate generated from xgn.mp.nic.in are valid and does not require physical signatures, the certificate can be validated online from xgn.mp.nic.in using “TPAV" Number.

Page: 5/7



WA F Consent M.P. Pollution Control Board
anhNa b
\\. LIFE E-5, Arera Colony
\YZ/ Lestyefor Order

Environment Paryavaran Parisar, Bhopal - 16 MP
Tele : 0755-2466191, Fax-0755-2463742

5. Industry shall install separate electric metering arrangement for running of pollution control devices and this arrangement
shall be made in such fashion that any non functioning of pollution control devices shall immediately stop electric supply to
the production and shall remain tripped till such time unless the pollution control device/devices are made functional. The
record of electricity consumption for running of pollution control equipment shall be maintained and submitted to the Board
every month

6. This consent is granted in respect of Water pollution control Act 1974 or Air Pollution Control act, 1981 only and does
not relate to any other Department/Agencies. License required from other Department/Agencies have to be obtained by the
unit separately and have to comply separately as per there Act / Rules.

7. Balance consent fee, if any shall be recoverable by the Board even at a later date.

8. The applicant shall submit such information, forms and fees as required by the board not letter than 180 day prior to the
date of expiration of this consent.

9. The industry/unit shall establish a separate environmental cell, headed by senior officer of the unit for reporting the
environmental compliances. The industry/ Unit shall submit environmental statement for the previous year ending 31st
March on or before 30th September every year to the Board.

10. Industry shall obtain membership of Emergency Response Center of the Board if needed.

11. Knowingly making any false statement for obtaining consent or compliance of consent conditions shall result in the
imposition of criminal penalties as provided under the section 42(g) of the Water Act or section 38 (g) of the Air Act.

12. After notice and opportunity for the hearing, this consent may be modified, suspended or revoked by the Board in whole
or in part during its term for cause including, but not limited to, the following :

(a) Violation of any terms and conditions of this Consent.

(b) Obtaining this Consent by misrepresentation of failure to disclose fully all relevant facts.

(c) A change in any condition that requires temporary or permanent reduction or elimination of the authorized discharge.

13. On violation of any of the above-mentioned conditions the consent granted will automatically be taken as canceled and
necessary action will be initiated against the industry.

Additional condition.:-

1. The Industry shall operate & maintain Outdoor HD Industrial grade IP (Internet Protocol) Cameras with pan-Tilt
Zoom (PTZ) feature, minimum focal length 20X with night vision facility and temper proof mechanism at suitable
location to display all emission sources and effluent discharge point and connect the same with Environment
Surveillance Centre, MP Pollution control board Bhopal for remote surveillance.

2. The industry shall inventorise the solid waste generation from the unit and submit the details within one month to the
board and update same within 06 months for actual quantities.

3. The industry shall obtain the public liability insurance under Public Liability Act 1991 and shall maintain valid copy
of the same.

4. The industry shall maintain valid Onsite Emergency Plan/ Disaster Management Plan duly approved by Department
of Industrial Health & Safety.

5. The industry shall obtain membership of Emergency Response Center, MPPCB, Bhopal.

6. The industry shall comply with the all conditions of CREP Charter conditions, EC stipulations issued vide F No.
11011/119/2015- 1A-1(1) dated 07/01/2020 and standards notified by Ministry of Environment, Forests and Climate
Change, Gol, Dehli under EPA 1986 .

7. The industry shall not be permitted to store the hazardous wastes more than 90 days as prescribed in HOWM Rules,
2016 and firm arrangements shall be made with the end users and copy of MoUs shall be submitted within 03 months
to the Board.

8. Based on hazard identification and risk analysis, risk mitigation measures, industry shall ensure all possible efforts
with coordinations local bodies to reduce risk and enhance safety at the plant and its surroundings.

Consep g Wo 6386

This Certificate generated from xgn.mp.nic.in are valid and does not require physical signatures, the certificate can be validated online from xgn.mp.nic.in using “TPAV" Number. Page: 6/7




~\ s LlFE Consent M.P. Pollution Control Board
\ E-5, Arera Colony
Y/ Lesyete, Order [ 16 MP

Paryavaran Parisar, Bhopal -
Tele : 0755-2466191, Fax-0755-2463742

9. The industry shall maintain the material balance for each product and submit the same to the Board annually.

10. Information of each Mock drill shall be given to local body, local administration & MPPCB RO, Ujjain atleast 07
days in advance.

11. The fire safety arrangements shall be maintained properly and tested during each mock drill.

Renewal of Consent as required under the Water (Prevention & Control of Pollution) Act, 1974 & The Air (Prevention &
Control of Pollution) Act, 1981 is granted to your industry subject to fulfillment of all the conditions mentioned above.
For further renewal purpose you shall have to make an application to this Board through XGN at least Six months before
the date of expiry of this consent. The applicant without valid consent (for operation) of the Board shall not bring in to
use any outlet for the discharge of effluent and gaseous emission.

For and on behalf of
M.P. Pollution Control Board

By the order of Chairman, MPPCB

. s ke
Seralng fowe LITAS L] Y
E'- o —

Pt o m 0 bt CHANDRA MOHAN THAKUR
(Organic Authentication on AADHAR from UIDAI Server) Member Secretary
TPAV # 8L4BW64BQ8

Conserphgé 50°693F86

This Certificate generated from xgn.mp.nic.in are valid and does not require physical signatures, the certificate can be validated online from xgn.mp.nic.in using “TPAV" Number. Page: 7/7



Note on Zero liquid Discharge

Grasim has achieved Zero Liquid Discharge (ZLD) status onMarch 31" 2018. Initially prepare water balance and
decided to optimize water consumption and minimize effluent generation with 3R approach i.e. Re-use,
Reduce and Recycle.

Segregation &Collection System

Different type of water generate in different processes segregate from storm water and collection system
prepared in each area and water pumped to ETP through conduit pipe system for further treatment.

Up gradation of Effluent Treatment Plant

The effluent treatment plant have manual control for pH correction and T55 removal. To strengthen the
system and ensure proper treatment of effluent 1000 KLD capacity Effluent Treatment Plant has been installed
with auto control dosing system of different chemical. New equipment has been installed like Pipe mixture,
floculator, Lamella Clarifier and Filter press, sand and activated carbon filter for removal of suspended particle.
The suspended matter after clarification in lamella clarifier passed through filter press to get sludge and
dispose of in secured landfill.

Double Stage Effluent RO Plant

To achieve ZLD status double stage RO plant of 600 KLD capacity has been installed which comprises of Ultra
Filtration system, brackish water RO and Sea Water RO. The treated effluent passed through BWRO where 60
% permeate water received having TDS below 100 mgpl, while reject again feed into the SWRO to get further
60 % permeate water having TDS below 200 mgpl. All permeate water received as above are using in different
cooling towers while reject of SWRO treat through MEE and ATFD plant.

MEE & ATFD

To treat reject of SWRO unit has installed MEE and ATFD plant having capacity 120 KLD. The SWRO reject feed
in Multi Effect Evaporator plant under vacuum to get 85 % water as condensate having TDS below 100 mgpl
while concentrate feed in Agitated Thin Film Dryer to get condensate having TDS below 200 mgpl and dry salt.

Online PTZ Camera

Unit has also installed online PTZ camera and flow meter at outlet to meet CPCB guideline for ZLD unit which is
connected with CPCB and MPPCB server for real online monitoring.

Effluent Treatment Plant

Grasim Industries Limited - Nagda

Page 51 of 186




Note on Zero liquid Discharge

Filter Press Ultra Filtration System

Chemical Dosing System CIP System for RO Cleaning

Grasim Industries Limited - Nagda

Page 52 of 186



Note on Zero liquid Discharge

Double Stage RO Plant

MEE Plant

MEE Plant

Grasim Industries Limited - Nagda

Page 53 of 186




Note on Zero liquid Discharge

ATFD Plant

Grasim Industries Limited - Nagda

Page 54 of 186




Consent Order M.P. Pollution Control Board
E-5, Arera Colony

Paryavaran Parisar, Bhopal - 16 MP
Tele : 0755-2466191, Fax-0755-2463742

RED-LARGE CCA-Expansion CONSENT NO: *** PCB ID: 25471
O%\ggrﬂv{\f,%égf}sggyllozzozz Consent No:AWH-55153
To, .
The Occupier,
M/s. Grasim Industries Ltd., Chemical Division
Survey No.-22/1, Birlagram Nagda, Industrial Area Mehatwas
Tal : Nagda Dist : Ujjain, Latitude : 23.4373 Longitude : 75.4118
Subject: Grant of Consent to Operate under section 25 of the Water (Prevention & Control of Pollution) Act,1974 & under section 21
of the Air (Prevention & Control of Pollution) Act,1981 and Authorization under Hazardous and other Waste (Management
& Transboundary movement) Rules, 2016
Ref: Your Consent to Operate Application Receipt No. 1105555 Dt. 19/01/2022 and last communication received on

Dt.27/01/2022
With reference to your above application for consent to operate has been considered under the aforesaid Acts and existing rules therein.

The M. P. Pollution Control Board has agreed to grant consent up to 31/01/2023 & authorisation up to 31/01/2027, subject to the
fulfillment of the terms & conditions, enclosed with this letter and-

SUBJECT TO THE FOLLOWING CONDITIONS :-

a. Location: Survey No.-22/1, Birlagram Nagda, Industrial Area Mehatwas, Tal : Nagda Dist : Ujjain

b. The capital investment in lakhs: Rs. 74884.1208

c. Product & Production Capacity:

S.No. Product CCA Qty / year

1 Caustic Soda Lye 300,000 MT
2 Chlorine 239,111 MT
3 Hydrogen 7,480 MT
4 Sodium Hypo 59,470 MT
5 Hydrochloric Acid 87,800 MT
6 Compressed Hydrogen 1,070 MT
7 Stable Bleaching Powder 43,800 MT
8 Poly Aluminium Chloride 36,500 MT
9 Chloro Sulphonic Acid 23,400 MT
10 Chlorinated Paraffin Wax 27,000 MT
11 Calcium Chloride 54,000 MT
12 Carbon Dioxide 23,760 MT
13 DG - Set (Electricity Generation) 2X 2000KVA

Note:-

(1) For any change in above industry shall obtain fresh consent from the board.

(2) This consent is being granted without prejudice to the Criminal proceeding pending against the industry in the Court of Law. This
consent in no way be taken as measures of proof that the industry has not violated any pollution control laws at any time in the
past. Hence, whatsoever may be decision of the Hon’ble Court shall be binding to the industry and this Board.

(3) The hydrochloric acid generated from air pollution control arrangement shall be treated as hazardous waste and same shall be
handled and transported as per category 33.1 of the Hazardous and Other Wastes (Management & Transboundary Movement)
Rules, 2016 and need to obtain permission under Rule 9 even used or treated within the plant.

(4) This CCA is issued combined for the existing units of M/s Grasim Industries Ltd. (CD) wrt EC issued by MoEF&CC on 07/01/2020.

The Validity of the consent is up to 31/01/2023 and has to be renewed before expiry of consent validity. Online application through
XGN with annual license fees in this regard shall be submitted to this office 6 months before expiry of the consent/Authorization.

Board reserves the right to amend/cancel / revoke the above condition in part or whole as and when required. £/ ,
e - .-a,ff,-‘_f?_.-.."_{' Mihrg
g epding Aam LITLAT |
B 1T |. .'ll
ider Water Act "
sty o i ke ider Air Act ACHYUT ANAND MISHRA
(Or géntoAditroayst LeateorHozatdoDd-RAIRSr om UIDAI Server) Member Secretary
TPAV &HIMMENIRIQAS
Daoco | ] £10Q0
This Certificate generated from xgn.mp.nic.in are valid and does not require physical sf(}n%#e?, t%‘gertkl}ffcafé(c)a‘rfbe validated online from xgn.mp.nic.in using “TPAV" Number. Page: 1/



Consent Order M.P. Pollution Control Board
E-5, Arera Colony

Paryavaran Parisar, Bhopal - 16 MP
Tele : 0755-2466191, Fax-0755-2463742

CONDITIONS PERTAINING TO WATER (PREVENTION & CONTROL OF POLLUTION) ACT 1974 :-

1. The daily quantity of trade effluent at out fall of the unit shall not exceed 433.000 KL/day, and the daily quantity of
sewage at out fall of the unit shall not exceed 60.000 KL/day

2. Trade Effluent Treatment:-

The applicant shall operate comprehensive effluent treatment system including ETP, RO MEE & Dryer to remain Zero
Liquid Discharge (ZLD) and in case of accidental discharge the waste shall be treated properly to achieve following
standards-

pH Between 55-9.0 TDS Not exceed 2100 mgl/l.
Suspended Solids Not exceed 100 mg/l. Chlorides Not exceed 1000 mg/l.
BODs Days 27 °C Not exceed 30 mg/l.

COoD Not exceed 250 mg/l.

Oil and grease Not exceed 10 mg/l.

For other parameters general standards of discharge as notified under EP Act 1986 shall be applicable.

3. Sewage Treatment :- The applicant shall provide comprehensive sewage treatment system as per the proposal submitted
to the Board and maintain the same properly to achieve following standards-

pH Between 55-9.0 The operator of the STP shall comply with
Suspended Solids Not exceed 100 mg/l. the standards notified vide G.S.R. 1265(E)

o Not d 20 mall under sections 6 and 25 of the Environment
BOD: Days 27°C o excee Mg/l (Protection) Act, 1986 by the Ministry of
Ccob Not exceed 250 mg/1. Environment, Forest and Climate Change New
Oil and grease Not exceed 10 mg/l. Delhi dated 13th October, 2017.

4. The effluent shall be treated up to prescribed Standards and reuse in the process, for cooling and for green belt
devolvement/gardening within premises. Hence zero discharge condition shall be practiced. In no case treated effluent shall
be discharged outside of industry/unit premises.

5. Water meter preferably electromagnetic/ultrasonic type with digital flow recording facilities shall be installed separately
for category wise consumption of water for Industrial cooling/boiler feed, mine spray, process & domestic purposes and
data shall be submitted online through XGN monthly patrak/statements. The industry/unit shall also monitor the treated
wastewater flow and report the same online through monthly patrak/statements.